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Material: 1%” Crushed Stone % SS@E\_@%@
Mitagppn
Sample No.: L-2367
Received: 3/3/11
Source: McClure Sand and Gravel, Waterford, CT

Loss to Abrasion: 43.1%

CT-DOT Form 816

Specification: M.02.07 Item 3 < 50%
M.03.01 Item 1(a) < 40%
M.05.01 ltem 2 < 50%

Per our client, the above coarse aggregate is used in the processed aggregate base and gravel materials.

Materials Testing, Inc., Inspector
Bryan Kearns
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Tesl reports may not be reproduced without the express permission of Materials Testing, Inc. Test reports must not be used lo claim product endorsement by NVLAP or any agency of the
U. 8. Government. Results only relate to items tested. NVLAP accredited for the specific scope of accreditation under Lab Code 100320.



